
 
      
  

 

 
 
 
 
  

Minworth SRO 
Severn Trent Water & Affinity Water 

ANNEX B4 
Regulatory 

Environmental 
Assessment:  
Tame & Trent  

EAR 



ST Classification: OFFICIAL PERSONAL

Produced for Affinity Water and Severn Trent Water

Minworth Strategic 
Resource Option (SRO)
Regulatory Environmental Assessments for Gate 2
Environmental Assessment Report

Affinity Water and Severn Trent Water

Project reference: Minworth Gate 2
Project number: 60679900
60679900_REP-001_D1

September 2022

  



Minworth Strategic Resource Option (SRO)
Project reference: Minworth Gate 2

Project number: 60679900

Prepared for:  Affinity Water and Severn Trent Water AECOM

Quality information
Prepared by  Checked by  Verified by  Approved by
[...]
Prepared for:  Affinity Water and Severn Trent Water AECOM
15

3. Minworth SRO – Scheme Details
3.1 Site Location
3.1.1 Minworth Wastewater Treatment Works (WwTW), located to the east of Birmingham and south-east of

Sutton Coldfield, is Severn Trent Water’s largest sewage treatment works serving an equivalent
population of 1.75 million people from Birmingham. The plant treats sludge from an equivalent
population of 2.5 million. The WwTW discharges treated effluent, according to consented discharge
permit, to the River Tame at two outfall locations, approximately  (downstream of Water
Orton Lane) and  (upstream of Edison Road).

3.1.2 Minworth SRO is investigating the potential to provide water to the STT SRO by diverting some of the
Minworth WwTW final effluent to the River Avon which is a tributary of the River Severn as well as to
the GUC via the Coventry Canal. Additional treatment at Minworth WwTW – the Advanced Water
Treatment Plant (AWTP) will be provided to ensure water quality is appropriate for discharge to the
River Avon and the Coventry Canal allowing water to be diverted from the final effluent flow at
Minworth and transferred to a combination of the River Avon and Coventry Canal.

3.2 Options Assessment
3.2.1 The following section is summarised from the Gate 1 Submission document, and from the CDR

(Jacobs 2022) and supporting appendices.

Gate 1 Options
3.2.2 Minworth SRO is unique in that it is a potential source of raw water for two transfer SROs: STT SRO

and GUC SRO. The assessment scenarios described below allow for the parallel development of
several options, based on the transfer of different volumes, and combinations of volumes, for each
scheme. The Gate 1 assessment considered engineering requirements for the following scheme
configurations:

 STT SRO supply of 115 Ml/d with additional treatment processes and a pipeline to allow
discharge to the River Avon.

 GUC supply of 50 Ml/d and 100 Ml/d with an additional treatment process to allow discharge to
the canal network.

 Combined supply to STT and GUC SROs of 165 Ml/d and 215 Ml/d. Individual additional
treatment processes to allow discharge to each receiving waterbody. Pipeline for 115 Ml/d to the
River Avon.

 Combined supply to STT and GUC SROs of 165 Ml/d and 215 Ml/d. Combined treatment
processes to allow discharge to the waterbody with the most stringent discharge consent.
Pipeline to the River Avon with a branch connection to the canal network.

3.2.3 For all options considered at Gate 1, additional treatment processes required at Minworth WwTW were
considered to meet the likely discharge consent for each of the receiving waterbodies, which were
expected to be different for the River Avon and the canal network (GUC). This assessment sought to
ensure there would be no deterioration to the published WFD status in terms of physio-chemical
elements.

3.2.4 At Gate 1 it was envisaged that the new assets required at Minworth WwTW could be phased to meet
either the individual need of the two transfer SROs, or a combination of the two. The combined option
represented an increase in the scope of this SRO since PR19.

debra.power
Text Box
Grid references for continued monitoring locations redacted



Minworth Strategic Resource Option (SRO)
Project reference: Minworth Gate 2

Project number: 60679900

Prepared for:  Affinity Water and Severn Trent Water AECOM
16

Water Treatment Development
3.2.5 At Gate 1 the treatment process was developed to allow Minworth to meet a 0.2 mg/l total phosphorus

target. For the GUC the removal of trace determinants was not considered due to the lack of water
quality data for the Canal, which has been progressed at Gate 2. The treatment processes have
changed from Gate 1 to Gate 2 – additional treatment stages were added to reach the required water
quality – refer to the CDR (Jacobs 2022) for further information.

3.2.6 The Gate 1 solution for the River Avon (STT) identified the following treatment solution: CoMag, UV
Disinfection and GAC Adsorption. The UV disinfection at Gate 1 was proposed to prevent biofouling in
the GAC, and the GAC process was added to address trace organics.

3.2.7 At Gate 1 different levels of treatment were identified for the discharge to STT and GUC. The GUC
discharge was identified as requiring a CoMag treatment stage only with the discharge to STT also
requiring GAC filtration. Following an assessment of water quality at the respective discharge
locations, Gate 2 includes the same level of treatment for both discharges.

Advanced Water Treatment Plant (AWTP) Options
3.2.8 The AWTP treats water to supply both STT via the River Avon and GUC via the Coventry Canal. Four

flow options have been considered that cover the required flows for each – these are the 57, 115, 172,
and 230 Ml/d volume options described in Section 2.1. Note that the diverted flow is higher than the
transferred flow because it includes an amount of flow returned to the works as backwash. Treated
flow options and corresponding diverted flow are shown in Table 3-1 below.

Table 3-1: Treated flow options (Jacobs CDR, 2022)

Option Diverted Flow (Ml/d) Returned as Backwash
(Ml/d)

Transferred Flow (Ml/d)

TREAT57 62 5 57 (STT or GUC)

TREAT115 123 8 115 (STT or GUC)

TREAT172 184 12 172 (both STT and GUC)

TREAT230 246 16 230 (GUC and STT)

Pipeline Options Development
3.2.9 At Gate 1 two routes were developed, one to the north of Warwick and one to the south of Warwick,

which also discharged to the GUC. In addition to this a further route was developed during WRMP19,
to a discharge location downstream of the confluence of the River Avon and River Sowe. The Gate 2
solution offers lower embodied carbon than Gate 1, and its upgraded North and South Warwick route
options, at 2.38% and 29.61%, respectively.

3.2.10 During Gate 2, the routes developed during Gate 1 and WRMP19 were included in a route appraisal
exercise to allow comparison with three alternative options developed during Gate 2. One preferred
route was then selected following an evaluation of the six Gate 1 and 2 options. The preferred route is
shown in the CDR (Jacobs 2022).

3.2.11 For the conveyance side, additional items were added to the cost such as the transfer pumping
station, the flow control valves, and the outfall structure, as well as more detailed costs considered for
the crossings including pipejacking which was not part of the costs for Gate 1.

3.2.12 The scope of this assessment includes the pumping station and transfer pipeline to STT only (Not the
pipeline to GUC, which is considered in the separate GUC SRO Environmental Assessments). The
treatment could be built in two phases of 57 Ml/d, however the STT transfer pipeline will only be
constructed in one phase. STT57 is a pipeline that is the same size as STT115 but only transfers
57Mld and is included in the CDR for the purposes of calculating alternative OPEX/Carbon/AIC figures
(Jacobs 2022).



Minworth Strategic Resource Option (SRO)
Project reference: Minworth Gate 2

Project number: 60679900

Prepared for:  Affinity Water and Severn Trent Water AECOM
17

Water Resources
3.2.13 The SRO transfer capacities are defined as above. This scheme will benefit the WRSE region either

via STT SRO or GUC SRO, or in combination. Deployable Output (DO) benefits will be realised
through a combination of the interregional transfer SROs (detailed in the CDR, Jacobs 2022) and new
or existing treatment and distribution systems in the WRSE region. All losses within the proposed
treatment works at Minworth are accounted for within the design such that the required DO is able to
be provided. The DO for Minworth/GUC will be introduced to the Affinity Water network in the Lee
Community (WRZ3).

3.2.14 A new discharge licence will be required for the new River Avon and Coventry Canal discharges, along
with an amendment to the current discharge consents for discharges to the River Tame. Planning
permission may be required; however, it is not anticipated that compulsory purchase orders would be
required.

Links and Interdependencies
3.2.15 Minworth SRO as a source is not dependent on any other SRO schemes; however, in order for the 

water to supply London and South East England, wider aspects of either STT and / or GUC SRO’s
would be required to be constructed.

3.2.16 The Minworth SRO has the potential to provide water for both STT and GUC. To provide water for the
GUC, a transfer pumping station and pipeline must also be constructed to the Coventry canal. For STT
to be able to utilise the Minworth SRO as a source other infrastructure must be constructed such as
the transfer between the River Severn and the River Thames.

3.2.17 To realise the benefits of this additional water resource for discharge to STT, STT transfer between the
River Severn and the River Thames has to be constructed to transfer water to Thames catchment. If
this is not completed the water will be lost to the River Severn.

3.2.18 The CDR (Jacobs 2022) also provides detail of:

 Source water abstraction design components: Connection to existing Final Effluent Channel and
Inlet Pipework; Influent Pumping Station.

 Advanced Water Treatment Plant Design Components.

 Pipeline Design Components, including construction methods.

 Ground Conditions.

 Land Requirements.

 Operating Philosophy.

 Inter Site Control System Requirements.

 Power Requirements.

 Energy Recovery and Renewable Energy Opportunities.

 Carbon Opportunities.

3.3 Development Since Gate 1
3.3.1 The Concept Design Report (CDR) (Jacobs, 2022) provides details of the development of the

Minworth SRO in support of the STT and GUC SROs. Table 3-2 summarises the development of the
schemes from Gate 1 to Gate 2; the latest available information on Gate 2 design and the associated
environmental impacts and benefits are assessed in this EAR.



Minworth Strategic Resource Option (SRO)
Project reference: Minworth Gate 2

Project number: 60679900

Prepared for:  Affinity Water and Severn Trent Water AECOM
18

Table 3-2: Summary of SRO development from Gate 1 to Gate 2

SRO Scheme Element Gate 1 Design Developments for Gate 2 Design

Additional effluent treatment for
discharge to STT and GUC

GUC discharge was identified as requiring a CoMag treatment (Magnetite system
for enhanced primary or tertiary treatment) stage only with the discharge to STT
also requiring UV Disinfection and GAC (Granular Activated Carbon) filtration.

All construction would be within the existing boundaries of the Minworth WwTW
site.

Following an assessment of the water quality at the respective discharge
locations, the Gate 2 design will include the same level of treatment for both
discharges. This is a ‘worst-case’ position and the requirements for
alternative [smaller] treatment scenarios are being developed by way of
sensitivity analysis.

An activated carbon-based treatment train has been proposed with the following
key process units: CoMag mixing, flocculation, and sedimentation (floc/sed)
followed by ozone oxidation, biologically active carbon (BAC) filtration, GAC
adsorption, and ultraviolet (UV) disinfection. Reverse osmosis treatment is
unfeasible as Minworth does not have a coastal discharge route.

Site returns from backwash and return of fully-treated sweetening flow to River
Tame.

All construction will be within the existing boundaries of the Minworth WwTW site.

Pipeline transfer route to STT At Gate 1 two STT routes were developed, one to the north of Warwick and one
to the south of Warwick, which also discharged to the GUC. In addition to this a
further route was developed during WRMP19, to a discharge location
downstream of the confluence of River Avon and River Sowe (refer to the CDR
report for further detail).

During Gate 2, the routes developed during Gate 1 and WRMP19 were included
in a route appraisal exercise to allow comparison with three alternative options
developed during Gate 2.

One preferred route for STT (Minworth to River Avon) was then selected
following an evaluation of the six Gate 1 and 2 options.

Pipeline transfer for STT from Minworth
to River Avon

This element comprised a pumping station at the Minworth WwTW site and
pipeline from the Minworth WwTW site to a new outfall on the River Avon. The
pipeline from Minworth WwTW to the River Avon outfall would be some 37.6km
in length.

The outfall location was identified during studies undertaken at Gate 1 and would
be located on the River Avon to the south of Warwick.

The treatment could be built in two phases of 57 Ml/d, however the STT transfer
pipeline will only be constructed in one phase.

The pipeline consists of a section of pumped pressurised pipework rising up from
the transfer pumping station (rising main) followed by a section of gravity
pressurised pipework (gravity main) falling from the break pressure tank to the
outfall (total 28.2 km).



Minworth Strategic Resource Option (SRO)
Project reference: Minworth Gate 2

Project number: 60679900

Prepared for:  Affinity Water and Severn Trent Water AECOM
19

SRO Scheme Element Gate 1 Design Developments for Gate 2 Design

Construction of the STT pipeline to the
River Avon

Five watercourse and two canal crossings during pipeline construction.
Construction impacts, including intake, pipeline and outfall headworks
construction are assessed as a minor negative effect.

Tunnelling for all water courses where needed in addition to those specified. With
further consideration of watercourses to cross without in-channel works,
construction impacts would be neutral for WFD compliance3.

Tunnelling for all sections of route which goes through priority habitat. The route
should be realigned to avoid the SSSIs. Discussions with NE regarding SSSI and
ancient woodland protection measures.

All main rivers will be crossed by trenchless techniques (pipe jack or auger). All
ordinary watercourses will be crossed by open-cut crossings.

Initial aim to avoid and/or limit direct impacts to environmental features: variable
working width buffer around the pipeline; a standard 40 m (20 m either side)
corridor that has been adjusted to take account of sensitive features that require
a small working width (such as hedgerows etc).

In open-cut sections, it is assumed that the pipeline will be buried at a minimum
cover of 1.2m, up to a maximum depth of 6m. For the purposes of the Gate 2
design, it is assumed that 90-95% of the as-dug material will be recycled for use
as pipe bedding with the steel pipe. Where the recycled pipe bedding does not
meet the required quality to be used as backfill, imported granular material will be
required.

Construction duration TBC; approx. 60 months.

Flow quantities required for each of the
transfers (STT and GUC)

At Gate 1 three options for flow transfer from Minworth were considered:

Minworth / STT (115 Ml/d)
Minworth / GUC (100 Ml/d)
Minworth Combined (215 Ml/d)

The AWTP treats water to supply both STT via the Avon and GUC via the
Coventry Canal. Four flow options have been considered that cover the required
flows for each (transferred flow of 57, 115, 172, or 230 Ml/d).

Refer to Section 2.3 Assessment Scenarios for further detail of flow transfers and
utilisation.

Minworth final effluent channel and inlet
pipework

Best practice construction techniques assumed due to the presence of priority
habitat (coastal and floodplain grazing marsh) and being within a Nature
Improvement Area. Mitigation measures including best practice construction
practices, the identification and removal of invasive species on site in advance of
construction.

The existing final effluent channel for the Minworth WwTW is a 5m x 5m concrete
channel, with an invert level of 75mAOD. A new connection into this channel is
required to allow a new 1300mm diameter abstraction pipeline to connect into
the downstream influent pumping station (PS).

3 Technical reports to support Gate 1 submission: https://www.ofwat.gov.uk/regulated-companies/rapid/the-rapid-gated-process/gate-one-submissions-and-final-decisions/